
Report on Operations for 2005

Sewerage & Water Board 
of New Orleans, Louisiana



MISSION STATEMENT
To be one of the best and most respected suppliers of sewer, water, 

and drainage services in the south-central United States 
by providing quality, reliable, and cost effective services to 

our Customers while maintaining 
fair and ethical treatment of our well-trained and 

highly motivated employees.

OUR VALUES
Open, honest communication

Trust and respect for each other 
Offering and encouraging education and opportunity to employees

Fostering enthusiasm among employees through example of the managers/supervisors
Providing direction and planning and encouraging interdepartmental team work
[...]
In conducting our analyses and in forming an option of the projection of future 
operations summarized in this report, Black & Veatch has made certain assumptions with respect 
to conditions, events, and circumstances that may occur in the future.  The methodology utilized 
by Black & Veatch in performing the analysis follows generally accepted practices for such 
projections.  Such assumptions and methodologies are summarized in this report and are 
reasonable and appropriate for the purpose for which they are used.  While Black & Veatch 
believes the assumptions are reasonable and the projection methodology valid, actual results may 
differ materially from those projected, as influenced by the conditions, events, and circumstances 
that actually occur. 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 15  

Facilities Evaluation 
Operation, Maintenance, and Reconstruction 

 
This section summarizes the findings of the on-site inspections of Sewerage and Water 

Board (Board) facilities conducted by the Black & Veatch team from February 13, 2006 to 
February 22, 2006.  Site visits were conducted to the water and wastewater treatment plants, 
Carrollton power plant facilities, Central Yard facilities, and to a majority of above-ground 
water, sewer and drainage facilities to evaluate their condition and operating capabilities relative 
to those existing prior to Hurricane Katrina, which struck New Orleans on August 29, 2005.  
Interviews were conducted with management and supervisory level Board personnel to explore 
the adequacy of current staffing levels and other perceived concerns in the rehabilitation efforts.  
A summary of the repair and rehabilitation efforts undertaken to-date is provided along with the 
work remaining to be done and the anticipated date for completion. 

 
Introduction 

The Operations Division of the Sewerage and Water Board is comprised of four 
departments: Water Purification, Sewage Treatment, Water Pumping and Power, and Drainage 
and Sewerage Pumping.   

The Carrollton and Algiers water purification plants, operated by the Board, purify raw 
water from the Mississippi River and supply potable water to the City residents.  The Carrollton 
plant normally purifies approximately 115 million gallons per day (MGD) of water for the East 
Bank of Orleans Parish.  The Algiers Plant, which serves the predominantly residential West 
Bank portion of the parish, purifies about 102 million gallons per day of water.  The treated 
water from the two plants is pumped through approximately 1,600 miles of mains to the service 
connections within the City.   

The Board also has two sewage treatment plants, one on the East Bank and one on the 
West Bank. The West Bank Sewerage Treatment Plant has a treatment capacity of 20 MGD and 
serves the west bank community of New Orleans.  The East Bank Plant has a treatment capacity 
of 122 MGD (dry weather) and treats sewage primarily from the East Bank community.  Both 
plants were built in the 1970s and have been upgraded to increase capacity to accommodate the 
growing population.  The plants are currently operated by Veolia Water. 

Sewage is conveyed to the sewage treatment plants via a gravity collection system, 
consisting of several miles of lateral and trunk sewers and 84 electrically operated pumping and 
lift stations.  Sewer pumping stations A and D on the East Bank and station C on the West Bank 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 16  

are attended stations.  Sewer Pumping Station A houses a state-of-the-art SCADA system that 
monitors the operation of all the other stations. 

The Board also has responsibility for operating and maintaining the 24 drainage pumping 
stations in New Orleans. Typically, the majority of those stations are unmanned.  There are also 
12 underpass stations, each with multiple pumps that are turned on automatically by rising water. 
These pumps are checked regularly and are monitored by field personnel during rain events.   

The 25 cycle power plant operated by the Board provides power for portions of the water 
purification plant and about 60 percent of the drainage pump power needs.   

Board facilities sustained significant damage from the flooding that followed Hurricane 
Katrina.  Damage to infrastructure facilities included loss of electrical power, flooding of 
treatment facilities, damage to water distribution lines, collection sewers, sewer pump stations, 
and the power plant.  It was the first time in the Board’s history that there was almost total 
failure of all systems.  The following sections provide a detailed account of the condition of 
existing facilities after the storm and the repair and rehabilitation efforts undertaken to-date. 

 
General Concerns 

Some of the general concerns expressed by Board staff during the discussions include: 
  

Staffing Issues 
Approximately 80 percent of the Board’s employees were rendered homeless by 

Hurricane Katrina and were forced to evacuate the City.  Even though many of the employees 
have since returned, some of the Board’s key operating arms are suffering from lack of 
personnel.  Areas that were significantly impacted by understaffing at the time of our site visits 
were the engineering and maintenance department, networks, pumping and power, and the water 
analytical laboratory at the Carrollton plant.  In an effort to alleviate the personnel issues, the 
Board has suspended the domicile policy, which required the Board employees to live in the City 
of New Orleans.  This will allow personnel hired by the Board to live outside the City and retain 
the right to receive promotions during the suspension and after the suspension expires.  This 
action allows the Board to recruit from a wider base, and will provide employees with a greater 
sense of stability.  Although the Board has closed all vacant positions as the first step in its effort 
to cut costs, the Planning and Budget Director indicated that hiring would not be a problem when 
a qualified employee was found.  

 
Entergy Power 

The local energy utility, Entergy New Orleans, Inc., a subsidiary of Entergy Corporation, 
has filed a voluntary petition for reorganization under Chapter 11 of the U.S. Bankruptcy Code.  



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 17  

This has hindered Entergy’s ability to keep up with the Board’s needs, affecting operations at 
Board facilities.  At the time the inspections were conducted, the Board had not been in a 
position to settle outstanding payments with the utility, leading the utility to suspend new 
connections to Board operated facilities.  A payment plan with Entergy has since been approved 
and the Board is currently making payments towards the amount in arrears.   

 
Water Purification Plants 

The Black & Veatch team was accompanied on the facility tours by the superintendent 
and the assistant superintendent of water purification operations.  The Carrollton and Algiers 
water purification plants are currently operational and are producing water that meets the Federal 
Drinking Water Standards.  Within days of gaining access to the facilities after the flood water 
was pumped out the Carrollton Plant was back in service.   Board personnel are to be 
commended for their outstanding efforts in restoring services to the majority of the City in such 
a short period of time. 

 
Carrollton Water Purification Plant 

The Carrollton plant, which has a design capacity of 232 MGD, was purifying 
approximately 115 MGD of water for the East Bank of Orleans Parish prior to the levee failure 
caused by Hurricane Katrina. 

Under normal conditions, the water purification process at the plant consists of 
flocculation with a polymer and ferric sulfate, followed by pH adjustment with lime.  The 
flocculated particles are allowed to settle in two sedimentation basins.  The settled solids are 
removed from the sedimentation basins by traveling mechanical rakes and discharged into the 
Mississippi river.  The clarified water is disinfected by adding free chlorine.  Anhydrous 
ammonia is then added to aid the formation of chloramines for residual disinfection.  Additional 
settling time and disinfection contact time is allowed in the secondary settling basins.  Further, 
the water is treated with sodium hexametaphosphate (for keeping the lime in solution) and 
fluorosilicic acid (to add fluoride to the drinking water).  The final step in the purification 
process is filtration where the water is filtered through rapid sand filters.  The purified water is 
pumped out to the service areas. 

 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 18  

     

Figure 1. Carrollton Water Purification Plant 
 
As a result of the leaks in the water distribution system, the Carrollton plant is currently 

purifying approximately 140 MGD of water in spite of serving only about 35 percent of the pre-
Katrina population.  The additional water treated is driving up the costs for chemicals.  The 
majority of the chemical suppliers have not been cognizant of the financial struggles of the 
Board.  (Because the City was evacuated during the storm and only a fraction of the citizens 
have returned, post-Katrina Board revenue has dropped to approximately 30 percent of pre-
Katrina levels).  Some vendors have stopped chemical supplies to the Board until the outstanding 
payments are made.  As a result, the Board has had to find other suppliers for products and 
services that are needed for water purification. 

At present, the Board is feeding only polymer, ferric sulfate and sodium hypochlorite at 
the plant.  As temperatures increase into the spring and summer months, anhydrous ammonia 
will be fed to limit the formation of disinfection byproducts.  Lime and hexametaphosphate are 
not currently fed due to costs.  In the long term, this could have an adverse impact on the 
distribution system due to a lack of corrosion control in the piping systems.  Fluoride addition 
has also been eliminated to save costs.  There are no adverse impacts to the treatment system or 
distribution associated with not adding fluoride to the treated water. 

Most of the plant operations personnel have returned after the storm.  Currently, the plant 
is adequately staffed for continuous operation although there is limited staff for needed 
maintenance.  The plant may lose a few employees to retirement in the relatively near future.  

The Hurricane Katrina-related damages and the damages from flood waters at the 
Carrollton water purification plant obtained through discussions with the SWB staff are listed 
below: 

• Damage to buildings from wind and flood waters. 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 19  

• Damage to instrumentation (differential pressure cells, turbidity meters, sample 
pumps) in the Sycamore and the Claiborne filter galleries.  Most of the damaged 
instrumentation has been replaced. 

• Damage to venturi metering telemetry. 
• Flooding of back wash tank (requires investigation to determine the cause).  

 
All these repairs and rehabilitation projects are scheduled to be completed within the next 

two years at an estimated cost of approximately $1.0 million. 
The other maintenance and/or improvement projects that the Board has planned on 

existing facilities include: 
• Overhaul of sedimentation basin G3 once sedimentation basin G4 is back in 

service.  The Board has had problems turning around flocculation and 
sedimentation basins quickly after rehabilitation work.  With the additional 
workload following Katrina and a shortage of personnel, the Board may need to 
engage a contractor to expedite repairs. 

 

      

Figure 2. Sedimentation Basin G3 Overhaul 
 

• Dry well flooding due to misaligned shafts that caused the flocculator drive gears 
and bearings to wear.  A contractor is currently changing the dry wells to 
stainless steel with water lubricated bearings, similar to those now being used on 
sedimentation basins L3 and L4. 

• Hydraulic leak between sedimentation basin L4 and chlorine contact basin C5 is 
to be investigated and rectified.  However, this cannot be done until the other 
sedimentation basins are back in service. 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 20  

• Contract has been let for rehabilitation work of five to six filters and work is to 
start soon. 

 

      

Figure 3. Filters for Rehabilitation (left)/Operating Filters (right) 
 

• Rehabilitation work is scheduled on the anhydrous ammonia tank. 
 

Algiers Water Purification Plant 
The Algiers plant has a design capacity of 40 MGD.  The purification process at the plant 

is similar to that at the Carrollton facility, utilizing the same chemicals with a slightly modified 
application scheme in their upflow clarifiers. 

Currently, the plant is purifying approximately 10 to 12 MGD of water and is serving the 
predominantly residential West Bank portion of the Parish.  The plant suffered only minimal 
damage during the storm.  The plant operations were not interrupted and the plant remained 
certified throughout the storm event.  The purified water from the plant was also being trucked 
by haulers contracted by FEMA to various sites in the Central Business District for relief 
workers.  The sale of water generated revenues of approximately $1.5 million for the Board. 

 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 21  

      
 
 
               

Figure 4. Algiers Water Purification Plant 
 

The facility has also purchased a sodium hypochlorite generation system, which is to be 
installed in the near future.  This system will replace chlorine gas as the disinfection agent at the 
plant. 

Most of the operations personnel live in close proximity of the plant, and only a few 
personnel did not return to employment at the Board as a result of the storm. Many employees 
who lost their homes have been temporarily housed in the generating station. 

 

      

Figure 5. Temporary Housing Trailers 
 
Water Quality Laboratory at the Carrollton Plant 

The water quality laboratory conducts daily analyses of the quality of river water and 
purified water. Water samples from the distribution network are also analyzed regularly.  The lab 
continues to meet the mandated analytical requirements of the water plants and is certified by the 
Louisiana Department of Health and Hospitals for analysis of coliform bacteria. 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 22  

 

      

Figure 6. Water Quality Laboratory 
 
In addition to coliform analysis, the lab also collects samples for protozoan analysis.  

Other regular analyses include hardness, turbidity, fluoride, ammonia, pH, alkalinity, and 
chlorine residual at different stages of treatment.  The solids are analyzed for total suspended 
solids and total dissolved solids concentrations.  River water samples are also analyzed for heavy 
metals, volatile organic compounds, and pesticides.   

Immediately following Katrina, the Board lost pressure in the distribution network and a 
“boil water” order was issued by the State Department of Health and Hospital – Office of Public 
Health (DHH-OPH).  Consequently, the distribution lines had to be recertified, which involved 
flushing, chlorination and additional sampling for coliform bacteria. 

The lab continues to maintain its involvement in the Early Warning Organics 
Contamination Detection System (EWOCDS) run by the State DEQ.  Monitoring stations 
connected by telecommunications notifies DEQ if any of the 60 listed pollutants are detected in 
the river water samples.  The DEQ disseminates the information to the program participants, 
allowing an early warning of possible problems.  The EWOCDS equipment is maintained at all 
participating locations by the DEQ and the program participants provide manpower to collect 
and run the samples.   